<EPA

United States
Environmental Protection
Agency

Hazardous Waste Engineering
Research Laboratory
Cincinnati OH 45268

Research and Development

EPA/600/58-87/006 May 1987

Project Summary

A Handbook on Treatment of
Hazardous Waste Leachate

Judy L. McArdle, Michael M. Arozarena, and William E. Gallagher

Twenty unit processes were re-
viewed for their applicability to the
treatment of hazardous waste leachate.
These processes are classified into four
categories as follows: pretreatment op-
erations, including equalization, sedi-
mentation, granular-media filtration,
and oil/water separation; physical/
chemical treatment operations, includ-
ing neutralization, precipitation/floccu-
lation/sedimentation, oxidation/
[...]
into two groups—bench-scale and pilot-
scale—which differ in purpose, scale,
cost, time, and leachate volume re-
quired. Although the distinction is not
always clear, bench-scale studies are
generally used for the preliminary eval-

uation and selection or rejection of the
most promising treatment technolo-
gies, whereas pilot-scale studies are
generally used to develop and optimize
design and operating parameters of the
selected process(es).

Leachate Treatment Process
Train Selection

Treatment of hazardous waste leach-
ate is complicated by the diversity of
organic and inorganic constituents that
it contains. To effect a high degree of
treatment efficiency requires several
unit operations with specific applica-
tions and limitations. Because the char-
acteristics of hazardous waste leachate
vary considerably from one site to the
next, selection and integration of unit
treatment processes are highly site-
specific. Among the factors that influ-
ence selection are effluent discharge
alternatives/limitations, treatment proc-
ess residuals, permit requirements, and
cost-effectiveness of treatment.

Leachate containing primarily inor-
ganic contaminants can be treated by a
combination of physical/chemical proc-
esses. A typical process train might in-
clude equalization, oxidation/reduction,
precipitation/flocculation/sedimenta-
tion, neutralization, and granular-media
filtration. This process train is effective
for removing most metals, including
hexavalent chromium and soluble
metal-cyanide complexes.

Leachate containing primarily organic
contaminants can be treated effectively
by stripping, adsorption, and/or biologi-
cal treatment processes. Biological
treatment processes are typically pre-
ceded by equalization and neutraliza:
tion for protection of the microorgan
isms from toxic or inhibitory conditions
and followed by sedimentation and/o
filtration for separation of biologica
solids. For high-strength leachate, tw¢
biological units can be used in sequenc
(e.g., a trickling filter followed by a1
activated-sludge system}, with the firs
serving as a roughing unit for partia
degradation of the organics. Stripping
and adsorption processes, on the othe
hand, are typically preceded by sedi
mentation and/or filtration for prever
tion of plugging of the packing materiz
or granular activated carbon. The mos
cost-effective treatment of leachate cor
taining biodegradable and refractory o
ganics includes a combination of bi¢
logical and adsorption processe:
Normally, biological treatment pre
cedes carbon adsorption in the proces
train. With this arrangement, the biolot



@
3
3
g
e |
@
. 3 3 g
3 E ° 12 b 1Y N
= — by 9 Y [+
° £ a S £ (S I
N . Q 3 8 @ a
b~ Q N I3 o = 3 @
[ «a Qo @ » S ® 8 <
B s B 2 Q s 3 X g
® b e Q 2 3 = 2 8 4
Q (&} o -~ ] e - = = £
e = £ & 38 3% § & ®
= 5
Technology © Q =3 =~ = © > 2] Q Q
Sedimentation + + 0 o (/] (/] o ] o o
Granular-media filtration + - 0 0 0 ] o 0 [/} 0
Oil/water separation o + 0 (/] 0 (] o (/] /] (]
Neutralization (/] (] + ] (] o o o o o
Precipitation/floccufation
sedimentation + + 0 + + /] o 0 o 0
Oxidation/reduction - - 0 0 + + ] + + +
Carbon adsorption ~ ~ 0 o + + + + + +
Air Stripping - - /] (] /] o + 0 o o
Steam stripping - - - /] o o + (/] o (/]
Reverse osmosis - - - + + + 0 /] + +
Ultrafiltration - - - + + 0 0 " + +
fon exchange - - (] + + + [ [ - o
Wet-air oxidation o /] [ 0 + + + + (/] /]
Activated sludge - - - /] - ] + + ] o
Sequencing batch reactor - - - 0 - 0 + + o o
Powdered activated carbon
treatment (PACT) + - - (] - /] + + + o
Rotating biological contactor o - - (/] - /] + + o [
Trickling filter - - - /] - o + + 0 0
Chlorination ] - - (] 0 + o (] 0 +

Key: (+) process is applicable for removal of the contaminant; (o) process is not applicable for
removal of the contaminant, (-) process is not applicable unless the leachate is pretreated

for removal of the contaminant.

Figure 1. Process anolicability matrix.

ical operation substantially reduces the
downstream organic loading on the car-
bon adsorbers. Biological degradation
and carbon adsorption can aiso be per-

formed in a single operation, as in the
patented PACT process.

In most cases, hazardous waste
leachate contains both inorganic and

organic contaminants, and the treat-
ment trains required to treat these
waste streams involve combinations of
the process schemes described previ-
ously. The best overall treatment effi-
ciencies generally can be achieved by
removing the inorganic constituents
first and then the organic constituents.
This approach protects the biological,
adsorption, and stripping processes
from problems caused by metals toxic-
ity, corrosion, and scaling.

The Stringfellow leachate pretreat-
ment plant in Glen Avon, California {Fig-
ure 2) illustrates a typical process train
for leachate containing both inorganic
and organic contaminants. Metals are
removed from Stream A by precipita-
tion/flocculation/sedimentation. The
clarifier overflow is filtered and then
mixed with Stream B. Organics are re-
moved from the combined leachate
stream by carbon adsorption, and the
effluent is discharged to a POTW.

Table 1 summarizes the process
trains that have been selected or pro-
posed for treatment of hazardous waste
leachate at Superfund sites. This table
also contains case-study examples of
process trains that incorporate innova-
tive treatment technologies [e.g., se-
quencing batch reactor, powdered acti-
vated carbon treatment (PACT)}, and
wet-air oxidation]. The information in
this table was compiled from a review
of approximately 130 Records of Deci-
sion available as of June 1986 and from
responses to inquiries in each of the
EPA Regions. A limited number of site
visits were conducted to gather operat-
ing and performance data; these data
are reported in the technology profiles.

Leachate Treatment Unit
Processes

Twenty unit processes were reviewed
for their applicability to the treatment of
hazardous waste leachate. The tech-
nologies are classified as pretreatment
operations, physical/chemical treat-
ment operations, biological treatment
operations, and post-treatment opera-
tions. The order in which the technolo-
gies within each category are presented
reflects the reliability of the processes
for leachate treatment applications (i.e.,
technologies that have been widely
demonstrated are presented first; inno-
vative technologies or technologies that
have not been demonstrated with haz-
ardous waste leachate are presented
last).

3



Lime/

. Mixed
Caustic  Polymer Mle):ieia
. Clarifier * ) Filtration
Stream A y L’m
Equalization /?aqid Flocculation Y
Mix L
(* ~1
\
Studge i
Dirty Filter
1‘327;.?1‘;‘_1’:'_’ Dewatered  Backwash
Tank Pressure Sét;:sgse ; ° Storage
Filter . .
. Disposal Site
Stream B » 3
Equalization
Notes:

1. Stream A is from wells OW-1, OW-2, OW-4, IW-1 and the French drain.
Average flow is expected to be 20 gpm. Design flow is 50 gpm.

2. Stream B is from mid-canyon wells IW-2 and IW-3. Average flow is expected

to be 40 gpm. Design flow is 80 gpm.

3. Currently (February 1986), influent is trucked from wells and French drain. In
the near future influent will be pumped directly into the plant.

Figure 2.

The applicability of the profiled tech-
nologies to the treatment of hazardous
waste leachate is based on a review of
the 14 case-study sites presented in
Table 1 or, where no experience exists,
on the use of best engineering judg-
ment. As the EPA and its contractors
gain experience in this field, many of
the existing information gaps will be
filled (particularly those in the area of
performance efficiency).

Pretreatment Operations

Equalization entails mixing the in-
coming leachate, which is subject to
large fluctuations in volume and
strength, in a large tank or basin and
discharging it to the treatment plant at a
constant rate. When placed ahead of
chemical operations in the treatment
process train, equalization improves
chemical feed control and process reli-
ability. When placed ahead of biological
operations, equalization minimizes
shock loadings, dilutes inhibitory sub-
stances, stabilizes pH, and improves
secondary settling. In plants that oper-

4

Flow diagram of the Stringfellow leachate pretreatment plant.

ate on an intermittent schedule, equal-
ization tanks/basins double as influent
storage tanks. Equalization is generally
reliable and can improve the perform-
ance of sensitive operations such as car-
bon adsorption, biological treatment,
chemical precipitation, and ion ex-
change.

Sedimentation is the gravitational
settling of suspended particles that are
heavier than water in a large tank or
basin under quiescent conditions. Sedi-
mentation is widely used for the re-
moval of settleable solids and immis-
cible liquids, including oil and grease
and some organics. Although haz-
ardous waste leachate typically con-
tains only small loadings of suspended
solids, sedimentation may be included
as a pretreatment step because of the
sensitivity of many downstream proc-
esses to fouling and interference from
suspended solids. Frequently, sedimen-
tation is included in leachate treatment
process trains for separation of solids
generated by chemical and biological
processes. Both circular and rectangu-
lar sedimentation basins (clarifiers) are

7

Trucked to
Carbon Clean POTW
Adsorption  Backwash

Contact  and Effluent
Vessels Storage

Carbon

Transfer

Vessel

used widely and are considered highly
reliable if properly operated and main
tained.

Granular-media filtration is a physica
process whereby suspended solids ar
removed from leachate by forcing th
fluid through a porous medium
Granular-media filtration is useful as
pretreatment step for adsorption proc
esses (activated carbon), membran
separation processes (reverse 0smosi
uitrafiltration}, and ion exchange pro«
esses, which are rapidly plugged c
fouled by high loadings of suspende
solids. The most common application ¢
granular-media filtration to hazardou
waste leachate involves pretreatmet
prior to carbon adsorption. Filtratio
may also be used as a polishing ste
after precipitation/fiocculation or bi
logical processes for removal of resi
ual suspended solids in the clarifier €
fluent. Granular-media filters ce
produce an effluent with a suspends
solids concentration as low as 1 to -
mg/liter.

Oil/water separation technology ci
be used to separate immiscible orga



Table 1. Leachate Treatment Case Study Sites
Discharge
Site/location Contaminants Unit treatment processes point Source
Bofors-Nobel, Inc. Dichloroethylene Neutralization POTW Meidl and Wilhelmi
Muskegon, Michigan Orthochloroaniline Powdered activated carbon treatment/ 1986
Dichlorobenzidine wet-air oxidation
CECOS International, Inc. Volatile organics Equalization POTW Staszak et al. un-
Niagara Falls, New York Phenol Neutralization dated
Sequencing batch reactor
Granular-media filtration
Carbon adsorption
*Gloucester Environmental Volatile organics Air stripping/vapor-phase carbon ad- POTW EPA 1985b
Management Services sorption
({GEMS) Landfill
Gloucester Township, New
Jersey
*Helen Kramer Landfill Heavy metals Equalization POTW or sur- EPA 1985¢
Mantua Township, New Volatile organics Precipitation/flocculation/sedimentation face water
Jersey Phenols Air stripping/vapor-phase carbon ad-
sorption
Activated sludge
Granular-media filtration
Carbon adsorption
Chlorination
*Heleva Landfill Heavy metals Precipitation/flocculation/sedimentation Surface water EPA 1985d

North Whitehall Township,
Pennsylvania

Hyde Park Landfill
Niagara Falls, New York

*Lipari Landfiil
Mantua Township, New
Jersey

*Love Canal
Niagara Falls, New York

*New Lyme Landfill
Ashtabula County, Ohio

*Pollution Abatement Serv-
ices (PAS) Site
Oswego, New York

Volatile organics
Dissolved organics

Phenol
HET acid
Benzoic acid

0-, m-, p-Chlorobenzoic

acid

Heavy metals
Volatile organics
Phenols

Volatile organics
Semivolatile organics
facid extractables,

base/neutral ex-
tractables)
Dioxin

Heavy metals
Volatile organics
Refractory organics

Heavy metals

Volatile organics

Semivolatile organics
(acid extractables,
base/neutral ex-
tractables)

Neutralization
Activated sludge
Air stripping
Carbon adsorption

Equalization
Neutralization/sedimentation
Sequencing batch reactor
Carbon adsorption

Equalization

Precipitation/flocculation/sedimentation

Air stripping/vapor-phase carbon ad-
sorption

Granular-media filtration

Carbon adsorption

Equalization
Sedimentation
Bag filtration
Carbon adsorption

Neutralization/sedimentation

Rotating biological contactor
Precipitation/flocculation/sedimentation
Carbon adsorption

Equalization
Precipitation/flocculation/sedimentation
Carbon adsorption

Neutralization

Granular-media filtration

POTW

POTW

POTW

Surface water

Not specified

Ying et al. 1986

EPA 1985¢

Shuckrow, Pajak,
and Touhill 1982

EPA 1985f

EPA 1984a
Rothman, Gorton,
and Sanford

1984



Table 1. Continued
Discharge
Site/location Contaminants Unit treatment processes point Source
*Sand, Gravel, and Stone Heavy metals Equalization Ground EPA 1985g
Site Volatile organics Reduction water/sur-
Elkton, Maryland Semivolatile organics Precipitation/flocculation/sedimenta- face water
{acid extractables, tion/sludge dewatering
base/neutral ex- Neutralization
tractables) Filtration
Carbon adsorption
*Stringfellow Acid Pits Heavy metals Equalization POTW EPA 1984b
Glen Avon, California Organics Precipitation/flocculation/sedimenta-
tion/sludge dewatering
Granular-media filtration
Carbon adsorption
*Sylvester Site (Gilson Road  Heavy metals Precipitation Ground water EPA 1983
Site) Volatile organics Neutralization
Nashua, New Hampshire Alcohols, ketones Filtration
High-temperature air stripping/fume in-
cineration
Activated sludge (extended aeration)
*Tyson’s Dump Volatile organics Air stripping/vapor-phase carbon ad- Surface water  EPA 1984c

Upper Merion Township,
Pennsylvania

sorption

*NPL Superfund site.

ics such as chlorinated solvents and
PCB oils from leachate. Gravity separa-
tors offer the most straightforward, ef-
fective means for phase separation. Co-
alescing separators, which use baffles
in the tank to promote oil droplet ag-
glomeration, provide more effective
separation and can be used in situations
where subsequent treatment processes
cannot tolerate significant concentra-
tions of immiscible organics. The use of
oil/water separation technology is lim-
ited to waste streams that are com-
posed of two immiscible phases having
significantly different specific gravities.
Leachate containing oil that is present
as an emulsion will require the addition
of an emulsion-breaking chemical for
efficient treatment. The efficiency of
gravimetric oil/water separators is a
function of oil concentration and
droplet size, retention time, density dif-
ference between the two phases, and
temperature. The surface area of the
baffles also affects the efficiency of coa-
lescing separators.

Physical/Chemical Treatment

Operations

Neutralization of leachate exhibiting
an extreme pH involves the addition of
a base or an acid to the leachate to ad-
just its pH upward or downward, as re-

6

quired, to a final acceptable level (usu-
ally between 6.0 and 9.0). In most
hazardous waste leachate treatment ap-
plications, neutralization serves as a
form of pretreatment for optimization of
the performance of pH-sensitive proc-
esses (particularly biological treatment
processes) or for minimization of corro-
sion in more sophisticated physical/
chemical treatments (especially mem-
brane and stripping processes).
Neutralization may also be applied as a
post-treatment operation downstream
of certain chemical processes that yield
acidic or caustic effluents (e.g., oxida-
tion/reduction). The use of post-
treatment neutralization to meet final
discharge criteria is particularly applica-
ble where treated effluent is discharged
to surface or ground water. Perform-
ance of neutralization systems is highly
dependent on the reliability of auto-
mated control systems.

Combined precipitation/flocculation/